
NRRI 89-6 

COST IMPACT OF SAFE DRINKING WATER ACT COMPLIANCE 
FOR COMMISSION-REGULATED WATER UTILITIES 

Patrick C. Mann 
Institute Associate and Professor of Economics 

West Virginia University 

Janice A. Beecher 
Research Specialist 

The National Regulatory Research Institute 

THE NATIONAL REGULATORY RESEARCH INSTITUTE 
1080 Carmack Road 

Columbus, Ohio 43210-1002 

January 1989 

This report was prepared by The National Regulatory Research Institute 
(NRRI) with funding provided by participating member commissions of the 
National Association of Regulatory Utility Commissioners (NARUC). The views 
and opinions of the authors do not necessarily state or reflect the views, 
opinions, or policies of the NRRI, the NARUC, or NARUC member commissions. 
[...]
monitoring will depend in part upon whether any contaminants are discovered 

during initial monitoring and whether the water system is considered 

vulnerable to future contamination. The timetable for initial monitoring 

5 John E. Dyksen, David J. Hiltebrand, and Robert F. Raczko, "SDWA 
Amendments: Effects on the Water Industry," American Water Works Association 
Journal 80 (January 1988): 30-35. 
6 Michael B. Cook and David W. Schnare, "Amended SDWA Marks New Era in the 
Water Industry," American Water Works Association Journal 78 (August 1986): 
66-69. 
7 Patrick C. Mann, G. Richard Dreese, and Miriam A. Tucker, Commission 
Regulation of Small Water Utilities: Mergers and Acquisitions (Columbus, Ohio: 
The National Regulatory Research Institute, October 1986). 

3 



varies with system size. Water systems serving populations in excess of 

10,000 were required to begin monitoring in January 1988, water systems 

serving populations from 3,300 to 10,000 must begin monitoring by December 

1989, and water systems serving populations less than 3,300 must begin 

monitoring by January 1991. 

For investor-owned water utilities, the cost of SDWA compliance can be 

recovered through a formal ratemaking process. SDWA compliance costs will 

affect three components of revenue requirements: expenses, depreciation, and 

rate base. State commissions, through rate base regulation, must be satisfied 

that capital costs meet the prudent investment standard and that operating 

costs meet the reasonableness standard. Once approved, these expenses can be 

allocated to water customers, assuming that the rates charged also meet 

standards of justness and reasonableness. If water service bills increase 

substantially, there is a distinct possibility of rate shock. No matter how 

essential they may be from a public health perspective, or how prudent or 

reasonable from a ratemaking perspective, SDWA compliance costs may cause 

dismay among some ratepayers and state regulators. 

Research Approach 

The National Regulatory Research Institute (NRRI) has provided some 

preliminary estimates of the cost and rate impacts of SDWA on jurisdictional 

water utilities. 8 The NRRI study employed data for nineteen water utilities 

(all relying on ground sources) in four states. None of the nineteen water 

utilities. served populations in excess of 10,000. Applying EPA estimates of 

SDWA compliance costs for systems of various sizes facing specific 

contamination problems, the results of the NRRI study indicate that water 

utilities can experience a wide range of price increases from SDWA 

implementation, depending upon system size and number of contaminants to be 

treated. It is anticipated, based upon this analysis, that implementation of 

8 Vivian Witkind Davis, G. Richard Dreese, and Ann P. Laubach, A Preliminary 
Review of Certain Costs of the Safe Drinking Water Act Amendments of 1986 for 
Commission-Regulated Ground Water Utilities (Columbus, Ohio: The National 
Regulatory Research Institute, November 1987). 

4 



the SDWA will force small water utilities to i.ncrease rates 

than large water utilities. 

more 

This report examines potential SDWA cost all. water utilities under 

the jurisdiction of state commissions. It 2 with a 

sensitivity analysis of costs for a water 

which makes it possible to estimate the costs of various 

while employing different amortization and different 

interest (financing) rates. Chapter 3 case studies of eight water 

systems that have implemented one or more of the alternative technologies 

likely to be considered by the EPA for SDWA compliance. The case studies are 

analyzed in terms of their implications for the costs of SDWA compliance, 

including capital costs and operating costs. They are also used to assess 

impacts on revenues and revenue-cost ratios in order to assess whether the 

costs of SDWA compliance are being passed along to water customers. Chapter 4 

consists of a comparative analysis of the systems f with some general 

observations drawn from the case study findings. 5 turns to several 

issues confronting state commissions in converting SDWA iance costs into 

water rate adjustments. This last research component examines the issue of 

phasing-in SDWA compliance costs as well as the issue of how regulators can 

ensure that necessary costs are translated into 

The appendix of this report is a 

water rates. 

table listing the eighty-

three contaminants for which SDWA standards will be established by the EPA 

during the next few years. For each contaminant, the table provides its 

source and/or common use, an explanation of how it into water 

supplies, a summary of potential health effects on humans, and possible treat-

ment methods. The treatment technology and therefore the cost of 

treatment, will depend largely on the contaminant in the water source. 

5 





CHAPTER 2 

SDWA COMPLIANCE COST ESTIMATES FOR A HYPOTHETICAL WATER SYSTEM 

This chapter examines the potential cost impact of SDWA compliance on 

water utilities under the jurisdiction of state public utility commissions. 

The limited availability of empirical data makes it difficult to model treat­

ment costs, while at the same time heightens the need for cost estimation. 

The focus of the chapter is on a hypothetical water system for which the 

capital costs of alternative treatment technologies are estimated. The 

analysis incorporates several different amortization periods and different 

interest rates. Amortization periods determine the "payback" for utility 

investments, and interest rates determine the cost of financing the capital 

required to make these investments. 

Water Treatment Technologies 1 

Conventional treatment is the most frequently used type of filtration. 

It includes chemical addition, rapid mixing, coagulation, flocculation, 

sedimentation, followed by filtration and disinfection. To remove suspended 

particles from raw water, a coagulant such as aluminum sulfate is added to the 

water and dispersed by means of rapid mixing. The water then flows into a 

flocculation basin where the coagulation process continues at a controlled 

rate, producing floc. The water next enters a sedimentation basin where, 

during a detention period of one to four hours, the floc settles out and most 

Adapted from Vivian Witkind Davis and Ann P. Laubach, Surface Water 
Treatment Rules and Affordability: An Analysis of Selected Issues in 
Implementation of the 1986 Amendments to the Safe Drinking Water Act 
(Columbus, Ohio: The National Regulatory Research Institute, July 1988): 12-
14, which is based on Environmental Protection Agency, Office of Drinking 
Water, Technologies and Costs for the Treatment of Microbial Contaminants in 
Potable Water Supplies (Washington, D.C.: U.S. EPA, April 1987), Revised Draft 
Final: 111-1 to 111-40. 

7 



turbidity is normally removed. The water then is treated by rapid sand 

filters and/or dual media or multi-media filters to remove remaining particles 

and further reduce turbidity. Rapid sand filtration, referring to the speed 

with which the water passes through the filters, necessitates the use of 

chemical coagulation to assure the removal of particles. In dual-media and 

multi-media filtration, layers of sand and other media such as anthracite coal 

are used in combination. Disinfection is the final step in the conventional 

treatment method. 

Three other kinds of filtration--direct, diatomaceous earth, and slow 

sand--can be installed and operated at generally lower cost than conventional 

filtration, but usually require relatively high quality water to work 

effectively. Direct filtration usually does not use sedimentation basins in 

the process, but only chemical coagulation and mixing followed by dual-media 

or mixed-media filtration and disinfection. Simple direct filtration is an 

effective treatment method if the raw water has low turbidity levels in all 

seasons. Additional steps in the direct filtration process can help make 

treatment more reliable if raw water quality is variable. 

Diatomaceous earth filtration is also useful for raw water that has low 

turbidity levels. In its most basic form, this kind of filtration is 

accomplished by passing raw water through a diatomite filter. During the 

filtration process, the permeability of the filter is maintained by adding 

more diatomite, known as body feed. For diatomaceous earth filtration to be 

used widely for water quality treatment, various forms of pretreatment, such 

as coagulation and settling, probably will be required. 

Slow-sand filtration uses biological and physical mechanisms, rather than 

chemical processes, to remove suspended particles from water. The pores 

between the sand particles are much smaller than for rapid-sand filtration and 

the water passes through the filter at a much slower rate. The water is 

disinfected prior to delivery to customers. Slow-sand filtration has been 

successful in water systems that have consistently low turbidity levels, 

although in combination with chemical pretreatment it is effective for a much 

greater range of turbidity. 

Package filtration plants normally use the same treatment methods as 

conventional filtration. They are factory-assembled, mobile units often used 

in remote areas such as parks that do not have access to a public water 

supply. They also serve some community water systems. Package filtration is 

8 



a low-cost alternative to conventional filtration and usually does not require 

a full-time operator. 

The inventory of treatment methods is expanding as technological 

innovations permit, adding to the complexity of complying with the SDWA. In 

general, conventional treatment encompasses processes such as coagulation 

(alum and ferric sulfate), sedimentation, filtration (direct, membrane, 

oxidation, slow sand, and earth), lime softening, ion exchange, oxidation 

disinfection, chlorination, chloride dioxide, chloramines, ozone, and bromine. 

This inventory has been augmented by alternative technologies including 

granular activated carbon (GAG) adsorption, powdered activated carbon (PAG) 

adsorption, resin adsorption, activated alumina, aeration (packed column, 

diffused air, spray, slot tray, and mechanical), cartridge filtration, 

electrodialysis, reverse osmosis, ultrafiltration, and ultraviolet light. GAG 

is an example of a broad-spectrum technology that can remove multiple 

contaminants. Although the SDWA can be expected to stimulate the development 

of alternative treatment processes, at this time there is no single technology 

that will remove all eighty-three regulated contaminants. 2 

A Hypothetical Water System 

The hypothetical water system created here has an average demand of 0.5 

million gallons daily (MGD). A survey of operating data periodically 

collected by the American Water Works Association indicates that many water 

utilities having an approximate average demand of 0.5 MGD serve populations in 

the range of 3,000 to 7,000. One can, therefore, presume that the hypothe­

tical system serves a population of approximately 5,000 and has annual of 

revenues of at least $100,000. This system is actually much larger than most 

water systems regulated by state commissions. As indicated recently in a NRRI 

survey, approximately 60 percent of the water utilities under commission 

jurisdiction have annual revenues of less than $15,000. 3 Thus, estimates for 

2 The appendix to this report provides information on the eighty-three 
contaminants to be regulated by the EPA under the SDWA, including possible 
treatment technologies. 
3 Mann, et al., Commission Regulation of Small Water Utilities: Mergers and 
Acquisitions. 

9 



the hypothetical water system must be viewed as conservative or minimum 

estimates for SDWA compliance costs. This is reinforced by substantial 

empirical evidence that SDWA compliance costs increase on a unit basis with 

decreasing system size. 

The capital costs employed in the sensitivity analysis are derived from 

materials prepared by Camp Dresser & McKee Inc. for a 1987 workshop for the 

New Jersey Department of Environmental Protection. 4 The capital costs for 

the various treatment processes are for a water plant with a designed capacity 

of 1.0 MGD. Where a cost range was provided, the midpoint was selected as the 

capital cost estimate. Where the capital cost of the process varied with the 

contaminant or parameter, the most frequently mentioned capital cost was 

selected. 

The treatment processes and capital costs in increasing order are: 

PAC adsorption 
Air stripping 
GAC adsorption 
Ion exchange 
Aeration 
Earth filtration 
Manganese greensand 
Oxidation filtration 
Steam stripping 
Direct filtration 
Alum coagulation 
Conventional treatment 
Ferric sulfate coagulation 
Lime softening 
Lime-soda softening 
Membrane filtration 
Reverse osmosis 
Distillation 

$ 100,000 
300,000 
500,000 
650,000 
700,000 
750,000 
850,000 
850,000 
850,000 

1,000,000 
2,250,000 
2,250,000 
2,250,000 
2,500,000 
3,000,000 
3,000,000 
3,000,000 
3,250,000 

The formula for determining the annualized capital costs of each of the 
treatment processes is: 5 

4 Reported in Richard G. Dreese and Vivian Witkind Davis, Briefin~ Paper on 
the Economic Impact of the Safe Drinking Water Act Amendments of 1986 
(Columbus, Ohio: The National Regulatory Research Institute, July 1987). 
5 Jack Hirshleifer, James C. Dehaven, and Jerome W. Milliman, Water Supply: 
Economics. Technology, and Policy (Chicago: University of Chicago Press; 
1960). 

10 



k 
Ci(l + i)n 

(1 + i)n - 1 

where: 

k the annual payment over the service life of the capital 
expenditure necessary to pay interest and fully recover 
capital costs, 

C the capital expenditure required for compliance with the 
SDWA, 

i the appropriate interest (financing) rate, and 

n the useful or service life of the capital expenditure 
(proxy for the consumer payback period). 

Accordingly, the formula may be read as saying that the annual payment 

needed to repay a loan financing a capital expenditure with compound interest 

on the unpaid balance (k), when divided by the capital expenditure (C), will 

equal the capital recovery factor. This factor (r) when multiplied by C will 

equal k. The capital recovery factor will vary with different financing rates 

(i) and different payback periods (n). Several studies concerning SDWA 

compliance costs have used an amortization or payback period of twenty years 

and an interest rate of 8 percent. s 

Our analysis calculates the annualized capital costs (k) for the various 

treatment processes under three different payback periods (ten years, twenty 

years, and thirty years) and three different interest rates (6 percent, 8 

percent, and 10 percent). Obviously, additional payback periods and interest 

rates could be used. However, the three payback periods and three interest 

rates provide sufficient insight into the annual capital costs of the various 

treatment processes that may be required to comply with the SDWA. They also 

provide sufficient insight into how sensitive these capital costs are to 

changes in payback periods and changes in financing rates. 

6 Robert M. Clark and Paul Dorsey, "Costs of Compliance: An EPA Estimate for 
Organics Control," American Water Works Association Journal 72 (August 1980): 
450-456; and "A Model of Costs for Treating Drinking Water," American Water 
Works Association Journal 74 (December 1982): 618-627. 

11 



Table 2-1 shows the annual capital costs, expressed in per million 

gallons (MG), assuming a payback period of ten years. Given such a financing 

period, the annualized capital costs range from $74/MG for PAC Adsorption 

(with a 6 percent financing rate) to $2,898/MG for Distillation (with a 10 

percent financing rate). Obviously, given the existence of multiple 